
Kestricted A.L.12 

Page JH1 
MAIN PLANE 

ASSEMBLY OF PORT AND STARBOARD WINGS 

Cl. of 

Ref. No. Part No. Description Ne. Matl. Spec. ee ane 

123456 . LM. 

E.F6.00.9 ASSEMBLY OF PORT AND STARBOARD WINGS 1 - - 

Spares for:— 

E.B3.20.1645 . BOLT, special, 5/16’ BSP, wing attachment 66 $98 - 11/1 

£.B3.20.1647 . BOLT, special, 5/16" BSF, wing attachment 20 $98 - 11/2 

E.B3.20.1649 . BOLT, special, 5/16’' BSF, wing attachment 16 $98 - 11/3 

E.B3.20.1651 . BOLT, special, 5/16"" BSF, wing attachment 12 s98 - 11/4 

E.B3.20.1653 . BOLT, special, 5/16” BSF, wing attachment 6 $98 - 11/5 

E.B3.20.1655 . BOLT, special, 5/16’’ BSF, wing attachment 6 $98 - 11/6 

E.B3.20.1659 . BOLT, special, 5/16” BSF, wing attachment 2 $98 - 11/7 

E.F3.20.2599 . BOLT, special, 3/8’ BSF, wing attachment 8 $98 - 11/8 

E.F3.20.2601 . BOLT, special, 7/16” BSF, wing attachment 24 $98 - 11/9 

E.F3.20.2603 . BOLT, special, 1/4” BSF, wing attachment 22 s98 - 11/10 

E.F3.20.1973 . BOLT, special, 5/16"' BSF, wing attachment 2 sos - 11/11 

E.B2.20.7423 . BOLT, special, 1/4’ BSF, wing attachment 72 s98 - 11/12 

E.B2.20.7425 . BOLT, special, 1/4'° BSF, wing attachment 10 $98 - 11/13 

E.B2.20.7527 . BOLT, special, 1/4’’ BSF, wing attachment 6 s98 - 11/14 

E.B2.20.7429 . BOLT, special, 1/4” BSF, wing attachment 20 s98 - 11/15 

E£.B2.20.7433 . BOLT, special, 3/8’’ BSF, wing attachment 8 $98 - 11/16 

E.B2.20.7435 . BOLT, special, 7/16’’ BSF, wing attachment 20 S98 - 11/17 

E.B2.20.7443 . BOLT, special, 1/4’ BSF, wing attachment 2 $98 - 11/18 

E.B2.20.7445 . BOLT, special, 1/4’ BSF, wing attachment 2 $98 - 11/19 

E.B2.20.8979 . BOLT, special, 1/4°° BSF, wing attachment 20 $98 - 11/20 

E.F3.20.1891 . BRACKET, fairing, top skin, assembly 2 ~ - 12/1 

Spares for:— 

E.F3.20.1959 . BRACKET 1 L72 - 12/2 

3182 | EEAS.175/B/1 . FASTENER, cage 1 - Cc 12/3 

Attachments:— 

E.F3.20.2095 . Bolt, 1/4” BSF 4 $98 - 12/4 

28W/9419403 | SP13/G . Washer, 5/16" BSF plain 4 - Cc 12/5 

E.F3.20.1893 . BRACKET, fairing, top skin, assembly 2 - - 12/6 

Spares for:— 

E.F3.20.1957 . BRACKET 1 L72 - 12/7 

3182 | EEAS.175/B/1 . FASTENER, cage 1 - Cc 12/3 

Attachments:— 

E.F3.20.2095 . Bolt, special 1/4°° BSF 4 $98 - 12/4 

28W/9419403 | SP13/G . Washer, 5/16"' BSF plain 4 - Cc 12/5 

E.F3.20.1895 . BRACKET, fairing, top skin, assembly 2 - - 12/8 

: Spares for:— 

E.F3.20.1955 . BRACKET 1 L72 - 12/9 

3182 | EEAS.175/B/1 . FASTENER, cage 1 - Cc 12/3 

Attachments:— 

E.F3.20.2095 . Bolt, special 1/4’' BSF 4 s98 - 12/4 

28W/9419403 | SP13/G . Washer, 5/16” BSF plain 4 - Cc 12/5 

BD Restricted 



A.L.13 Restricted 

Page JH2 
MAIN PLANE 

ASSEMBLY OF PORT AND STARBOARD WINGS 

Cl. of 

Ref. No. Part No. Description No.| mati, Spec. HAUIP:| Plate 
off M.R. No. 

123456 L.M. 

E.F3.20.1897 . BRACKET, fairing, top skin, assembly 2 - - 12/10 

Spares for:— 

3182] EEAS.175/B/1 . FASTENER, cage 1 - Cc 12/3 

Attachments:— 

E.F3.20.2095 . Bolt, special, 1/4’’ BSF 4 $98 - 12/4 

28W/9419403} SP13/G . Washer, 5/16" BSF plain 4 - Cc 12/5 

E.F3.20.1975 . BRACKET, fairing, top skin, assembly 2 - - 12/11 

Spares for:— 

3182} EEAS.175/B/1 . FASTENER, cage 1 - Cc 12/3 

Attachments:— 

E.F.20.2605 . Bolt, special, 1/4°° BSF 4 S98 - 12/2 

28W/9419403 |} SP13/G . Washer, 5/16" BSF plain 4 - Gc 12/5 

E.F3.20:1977 . BRACKET, fairing, R.H., top skin, assembly 1 - - 12/13 

Spares for:— 

3182] EEAS.175/B/1 . FASTENER, cage 2 - Cc 12/3 

Attachments:— 

E.F3.20.2605 . Bolt, special, 1/4"’ BSF 3 $98 - 12/12 

28W/9419403} SP13/G . Washer, 5/16" BSF plain 3 - Cc 12/5 

E.F3.20.1978 . BRACKET, fairing, L.H., top skin, assembly 1 - - 12/14 

Spares for:— ; 

3182} EEAS.175/B/1 . FASTENER, cage 2 - Cc 12/3 

Attachments:— 

E.F3.20.2605 . Bolt, special 1/4’° BSF 3 $98 - 12/12 

28W/9419403)} SP13/G . Washer, 5/16" BSF plain 3 - Cc 12/5 

£.B2.20.1675 . BRACKET, heat shield, bottom skin 1 - - 12/15 

Attachments:— 

E.B2.20.7429 . Bolt, special 1/4"° BSF 2 $98 - 12/6 

E.B2.20.1677 . BRACKET, heat shield, port, bottom skin 1 L72 - 12/17 

Attachments:— 

E.B2.20.7443 . Bolt, special, 1/4’ BSF 3 $98 - 12/18 

E.B2.20.1678 . BRACKET, heat shield, starboard, bottom skin 1 L72 - 12/19 

Attachments:— 

E.B2.20.7443 . Bolt, special 1/4"’ BSF 3 S98 - 12/18 

E.B2.20.1679 . BRACKET, heat shield 1 L72 - 12/20 

Attachments:— 

E.B2.20.7435 . Bolt, special 7/16" BSF 2 $98 - 12/21 

E.B2.20.1895 . BRACKET, heat shield, bottom skin 1 - - 12/22 

Attachments:— 

E.B2.20.7435 . Bolt, special 7/16" BSF 2 $98 - 12/21 

£.B2.20.7439 . Bolt, special 1/4"’ BSF 2 $98 - 12/23 

E.B2.20.787 . CLEAT, spar No.5 and centre joint, bottom skin, 1 L65 or a 13/1 

port EEDX267 

E.B2.20.788 . CLEAT, spar No. 5 and centre joint, bottom skin, 1 L65 or - 13/2 

starboard EEDX267 

Restricted BD 



Restricted A.L.12 

Page JH3 
MAIN PLANE 

ASSEMBLY OF PORT AND STARBOARD WINGS 

Cl. of 

Ref. No. Part No. Description ee Mati, Span: = =" No. 
123456 L.M. 

E.F3.20.2597 . CLEAT, L.H., spar 5 and centre joint, top skin 1 L65 - 13/3 

E.F3.20.2598 . CLEAT, R.H., spar 5 and centre joint, top skin 1 L65 13/4 

£.B2.20.1941 . PACKING, heat shield bracket 2 L65 or _ 12/24 

L72 

E.F3.20.1401 . PACKING, taper, at top outer butt strap for 1 L72 - 13/5 

levelling 

29211 E.B2.20.785 . PLATE, strap, bottom outer 1 L65 (e 13/6 

29271 E.B2.20.1577 . PLATE, strap, bottom outer 1 L65 Cc 13/7 

E.F3.20.1833 . PLATE, strap 1 L65 - 13/8 

29376 | E.B2.20.3443 . PLATE, strap 1 L65 Cc 13/9 

E.F3.20.19 . RIB, centre wing, assembly 1 - - 13/10 

Spares for:— 

E.B2.20.5563 . . PACKING, at tapped plates 4 IDTD118 or} — 13/11 

DTD626 

£.B2.20.5555 . PACKING, at tapped plates 16 |DTD118 or} — 13/12 

DTD626 

E.B2.20.6305 . PACKING, at tapped plates 4 |OTD11Bo0r| — 13/13 

DTD626 

E.B2.20.7735 . PACKING, at tapped plates 2 | ODTD118 - 13/14 

E.B2.20.7737 . PACKING, at tapped plates 1 | DTO118 - 13/15 

E.B3.20.1661 ', PLATE, tapped, assembly 4 - - 13/16 

E.B3.20.1665 . PLATE, tapped 4 $95 - 13/17 

E.B3.20.1667 . PLATE, tapped 16 $95 - 13/18 

E.B2.20.5395 . PLATE, tapped 2 s95 - 13/19 

E.B2.20.5397 . . PLATE, tapped 2 S95 - 13/20 

E.B2.20.6303 . PLATE, tapped 4 s95 - 13/21 

E.B2.20.8797 . PLATE, tapped, assembly 4 - - 13/22 

E.B2.20.8803 . PLATE, tapped, assembly 6 = = 13/23 

E.B2.20.8809 . PLATE, tapped, assembly 2 - _ 13/24 

E.B2.20.2779 . RIB, centre wing 1 - - 13/25 

EEAS.28/23/9B . SHIM, laminated, for bolts at fairing brackets 52 Lam. Alum) — 12/25 

E.B2.20.555 . SHIM, laminated, between centre rib and wing 2 L72 - 13/26 

Attachment 

E.F3.20.1899 . SHIM, laminated, at centre joint, top skin 2 Lam. Alum| — 13/27 

E.B2.20.7529 . SHIM, laminated, for centre tie seating on 2 Lam. Alum.| — 13/28 

centre rib 

E.B2.20.7581 . SHIM, laminated, for centre tie seating 2 Lam. A'tum.) — 13/29 

E.B2.20.7583 . SHIM, laminated, for centre tie seating 2 Lam. Atum} — 13/30 

E.B2.20.8395 . SHIM, laminated, for centre tie seating, bottom 2 LA3 a 13/31 

E.B2.20.8397 . SHIM, laminated, for centre tie seating, top 2 LA3 - 13/32 

BD Restricted 



A.L.20 
Restricted 

Page JH4 

MAIN PLANE 

ASSEMBLY OF PORT AND STARBOARD WINGS 

Cl. of 

Ref. No. Part No. Description Nor |Matl. Spec. mo, ate 

123456 L.M. 

E.B2.20.9037 . SHIM, laminated, alignment at centre joint, bottom 1 |jLam. Alum) — 13/33 

skin 

E.B2.20.9039 . SHIM, laminated, alignment at centre joint, bottom 1 {Lam. Alum) — 13/34 

skin 

E.B2.20.761 . STRIP, butt, bottom outer 1 L65 — | 13/35 

E.B2.20.777 . STRAP, butt, bottom outer, aft 1 L65 — 13/36 

E.B2.20.779 . STRAP, butt, bottom outer (short) 1 L65 — 13/37 

E.F3.20.1397 . STRAP, butt, top, outer (long) 1 L65 — | 13/38 

E.F3.20.1399 . STRAP, butt, top, outer, aft 1 L65 — | 13/39 

E.B2.20.2775 . TIE, centre, bottom skin, spar 1 1 L65 oo 13/40 

£.B2.20.2777 . TIE, centre, top skin, spar 1 1 L65 —_— 13/41 

30A/3055 t . WIRE, locking, 22 SWG QR} DTD189 Cc 13/42 

= WING, modification to centre line joint bottom _ _ _ 

(E.B2.20.10219) 

(Mod. 9282) 

Spares for:— 

E.B2.20.787 . CLEAT, port 1 _ _ 

E.B2.20.788 . CLEAT, starboard 1 —_ _ 

E.B2.20.10177 . PLATE, strap, No. 1 1 _ _ 

E.B2.20.10179 . PLATE, strap, No. 2 1 — — 

E.B2.20.10181 . PLATE, strap, No. 3 1 _ _ 

Attachments for plates No. 1 and 2 

at outboard holes:— 

A27/7J . Bolt, hex head, 3/8” dia (Peen to lock) 2 —_ 

28M/1007404| A27/JT . Nut, thin, 3/8’ dia 2 _ Cc 

SP127/J . Washer 4 _ _ 

Attachments for plates No. 1, 2 and 3 at inboard 

holes, 2 positions each side:— 

28D/1212751) A25/11J . Bolt, hex head, 3/8” dia 4 _ Cc 

28M/1011476| A27/JS . Nut, slotted, 3/8” dia 4 — Cc 

28P/9527619| SP90/C7 . Pin, split 4 _ C 

E.B2.20.10183 . Plate, radius, port 1 _ _ 

E.B2.20.10184 . Plate, radius, starboard 1 _- _ 

SP123/J . Washer 4 == = 

Restricted 



This file was downloaded 
from the RTFM Library.

Link: www.scottbouch.com/rtfm

Please see site for usage terms,
and more aircraft documents.

https://www.scottbouch.com/rtfm

